



Product Service

CERTIFICATE

No. Z2 021860 0201 Rev. 00

Holder of Certificate: **Ledon A/S**
Vestergade 25
Gram
6510 Gram
DENMARK

Certification Mark:



Product: **Chutes**
tunnel chutes

The product was tested on a voluntary basis and complies with the essential requirements. The certification mark shown above can be affixed on the product. It is not permitted to alter the certification mark in any way. In addition, the certification holder must not transfer the certificate to third parties. This certificate is valid until the listed date, unless it is cancelled earlier. All applicable requirements of the testing and certification regulations of TÜV SÜD Group have to be complied. For details see: www.tuvsud.com/ps-cert

Test report no.: 713195854

Valid until: 2025-09-03

Date, 2020-09-09

(Tobias Hofmann)



CERTIFICATE

No. Z2 021860 0201 Rev. 00

Model(s): TB-EX-01, TB-EX-02, TB-EX-03, TB-EX-04, TB-EX-05, TB-EX-06, TB-EX-07, TB-EX-08, TB-EX-09, TB-EX-10, TB-EX-11, TB-EX-12, TB-EX-13, TB-EX-14, TB-EX-15, TB-EX-16, TB-EX-17, TB-EX-18, TB-EX-19, TB-EX-20, TB-EX-21, TB-EX-22, TB-EX-23, TB-EX-24, TB-EX-25, TB-EX-26, TB-EX-27

Parameters:

Inground and surface ground mounted attached tunnel chutes made of steel and plastic materials. In different variations of dimensions and colours. Diameter of slide is 78 cm, thickness app. 6-8 mm.

Modular construction of several consisting elements as:

- 35 cm straight
- 59 cm straight (with or without polycarbonate-window)
- 106 cm straight (with or without polycarbonate-window)
- 106 cm straight as a T-shaped crawling-tube (with or without polycarbonate-window)
- 32 cm curve
- 38 cm curve
- 45 cm curve
- Exit section
- 50 cm Exit, end piece
- 100 cm Exit, extension piece

Tested according to: EN 1176-1:2017
EN 1176-3:2017

Production Facility(ies): 021860